
NEW BRAUNFELS • San Marcos 
CRYSTAL CLEAR 

-SuRFACE 
WATER 

DEVELOPMENT 

A JOINT VENTURE INVESTMENT San 
FOR OUR FUTURE ~tCOS 

EDWARDS AQUIFER 

EDWARDS UNDERGROUND 
WATER DISTRICT 

CRYSTAL 
CLEAR 



r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 

SURFACE WATER 
DEVELOPMENT 

A 

RESOURCE 
FOR THE 

FUTURE 



lr 
~·-

r ' 

-

~ ' . 

r .. 

t ' ' 
~ 
llii 

r . 

' 

~ i 

TABLE OF CONTENTS 

I. THE SUMMARY AND REQUEST 1 

II. THE PROJECT 3 

III. THE WATER TREATMENT PROCESS 5 

IV. THE COST 10 

V. FINANCING 13 

VI. WATER PRODUCTION COSTS 14 

VII. COMMUNITY IMPACT AND PERCEPTIONS 17 

VIII. APPENDIX 



r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 

I. THE SUMMARY AND REQUEST 

ENCLOSED IS A FIRST-PHASE REPORT ON THE NEW BRAUNFELS-SAN MARCOS­

CRYSTAL CLEAR SURFACE WATER TREATMENT FACILITY. OUR COMMUNITIES ARE 

IN COOPERATIVE SUPPORT IN THE DESIGN. CONSTRUCTION AND DELIVERY OF AN 

EDWARDS AQUIFER ALTERNATIVE FOR OUR FUTURE WATER RESOURCE. 

WE REALIZE THE EVER-PRESSING DEMANDS BEING MADE BY THOSE UTILIZING 

THE EDWARDS. AND THE IMPLICATIONS IMPOSED TO THAT LIMITED SUPPLY ON 

OUR PRESENT AND FUTURE NEEDS. 

WE ALSO KNOW OUR POTENTIAL EXPOSURE TO POLLUTION OF OUR EDWARDS 

THROUGH CHEMICALS. FUELS. OR GENERAL UNCONCERN. 

THIS REGIONAL APPROACH TO A SURFACE WATER SUPPLY WILL UTILIZE CANYON 

LAKE CONSERVATION WATER COURSED DOWN THE GUADALUPE RIVER TO A TREAT­

MENT SITE (ALREADY PURCHASED). TREATED. THEN DISTRIBUTED ALONG 

INTERSTATE 635 TO SAN MARCOS. CRYSTAL CLEAR AND NEW BRAUNFELS. SUP­

PLYING BASE LOADED QUANTITIES OF WATER TO EACH COMMUNITY. 

ADDITIONAL WATER REQUIREMENTS WILL ·BE SUPPLIED FROM OUR EXISTING 

EDWARDS WELLS. 

1 



r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 

IT IS A COMPLEX PROCEDURE. THERE IS THE TEXAS WATER COMMISSION AND 

WATER RIGHTS: THE GUADALUPE-BLANCO RIVER AUTHORITY AND WATER PUR­

CHASE: COMMUNITY POLITICAL AND FINANCIAL SUPPORT; AND CERTAINLY 

SUPPORT. AND WE WOULD HOPE AN "INVESTING SUPPORT" BY THE EDWARDS 

UNDERGROUND WATER DISTRICT IN THIS THE FIRST SIGNIFICANT APPROACH 

TO PRESERVING THE EDWARDS. 

WHAT OUR CUSTOMERS ARE COMMITTING TO IS NOT ONLY THE INITIAL CAPITAL 

EXPENSE TO BUILD THE PLANT. BUT AN ACCEPTANCE OF LONG-TERM INCREASED 

WATER COST FOR ITS CONTINUED USE. 

NOT AS A PART OF OUR DECISION - OUR DECISION IS MADE. BUT AS A STRONG 

INDICATION OF SUPPORT. WE WOULD NOW ASK THE EDWARDS BOARD TO FINANCI­

ALLY HELP US. 

AS IS INDICATED IN THE REPORT. FIRST-PHASE COSTS WILL EXCEED $7 MIL­

LION WITH AN ADDITIONAL $10-11 MILLION NEEDED FOR ITS SECOND ADDI­

TION. WE WOULD ASK YOUR SUPPORT FOR AT LEAST $5 MILLION AND TO 

ESTABLISH WITH THIS GRANT A PRECEDENT FOR ALL TO SEE THAT THE EUWD 

IN COOPERATION WITH THOSE DEDICATED COMMUNITIES. CAN MAKE A 

DIFFERENCE. 

2 



r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 

II. THE PROJECT 

THE PROJECT IS A SURFACE WATER TREATMENT FACILITY PLANNED TO SERVE 

CUSTOMERS IN COMAL. HAYS. AND GUADALUPE COUNTIES. 

PRESENTLY. THE WATER CUSTOMERS OF THE NEW BRAUNFELS UTILITIES. THE CITY OF 

SAN MARCOS. AND CRYSTAL CLEAR WATER SUPPLY CORPORATION RECEIVE ALL THEIR 

WATER FROM THE EDWARDS UNDERGROUND AQUIFER. IT IS OUR COLLECTIVE 

OBJECTIVE TO DEVELOP AND USE AN ALTERNATE SOURCE OF WATER FOR OUR 

RESPECTIVE CUSTOMERS FOR THREE BASIC REASONS: 

1. TO HELP PRESERVE THE COMAL AND SAN MARCOS SPRINGS. 

2. TO BE ASSURED OF BASIC MINIMUM WATER NEEDS DURING SEVERE DROUGHT. 

3. TO MAINTAIN AN ALTERNATE SOURCE OF GOOD WATER IN THE EVENT OF ANY 

TEMPORARY POLLUTION OR DEGRADATION OF THE EDWARDS. 

THE TREATMENT FACILITY IS PLANNED FOR THREE INCREMENTS OF DEVELOPMENT. 

EACH AT 8 MILLION GALLONS PER DAY CAPACITY. IT WILL BE LOCATED IN NEW 

BRAUNFELS ABOVE THE CONFLUENCE OF THE COMAL AND GUADALUPE RIVERS. CLOSE TO 

THE GUADALUPE RIVER. 

3 



r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 

INITIALLY MOST OF THE WATER THROUGH THE PLANT WILL BE PURCHASED FROM THE 

GUADALUPE-BLANCO RIVER AUTHORITY (GBRA). BY EACH PARTICIPATING ENTITY. DE­

LIVERED FROM CANYON LAKE. NEW BRAUNFELS WILL HOWEVER SUPPLEMENT THEIR 

PURCHASE OF 6 MILLION GALLONS PLUS PER DAY (6720 ACRE FEET PER YEAR) WITH 

2 MILLION GALLONS PER DAY (2240 ACRE FEET PER YEAR) FROM GUADALUPE RIVER 

WATER RIGHTS. TEXAS WATER COMMISSION CF 135. FOR A TOTAL OF 8 MILLION 

GALLONS PLUS PER DAY. IT IS ANTICIPATED THAT SAN MARCOS AND CRYSTAL CLEAR 

WATER SUPPLY WILL PURCHASE ALL OF THEIR PRESENT AND FUTURE NEEDS FROM GBRA 

OUT OF CANYON LAKE. 

THE TECHNICAL DEVELOPMENT OF THE PLANT WILL BE IN THREE DISTINCT PHASES. 

PHASE I - NEW BRAUNFELS AND CRYSTAL CLEAR CONSTRUCTED FOR 8.25 MILLION 

GALLONS PER DAY: ESTIMATED COMPLETION IN EARLY 1990. 

PHASE II - SAN MARCOS PLANNING FOR 5.34 MILLION GALLONS PER DAY WITH 

ESTIMATED COMPLETION IN 1994. 

PHASE III - A FUTURE 8 MILLION GALLONS PER DAY INCREMENT FOR USE BY 

NEW BRAUNFELS. SAN MARCOS. OR CRYSTAL CLEAR AS NEED DEVELOPS AND AS 

ADDITIONAL SURFACE WATER IS MADE AVAILABLE. 

TYPICAL PLAN AND CROSS-SECTION VIEWS OF THE PLANT ARE AS FOLLOWS: 

4 



- - ....__-i" .. .._· ,._4 :-1 f--It--. 

I I 
· .. P...: ... : ll:r.cr 1 
______ _j 

·' I 
~.·~ ~'t:: 
f. ;;I 
~!:-

'"' :~ I 

I 
I 
I 
I 

' \ 
\ 
\ 
I 
I 
I 

_, -· -J-· 
I 
I 
I 
I 

I 

~ 
•' 

•• 

'-'I 

fl .... 

~~I u:fa:tm 
·" c:., 
z 

I 
I 
I 

w .. il" ,,,r.•.mcu·; 
rl.A.-4i 

pt,. 1111.;" rr· MH 
11 ... !i4 

'.f.. :·w: : r.:~'' i: 
ll\~·~ 

1- --=----­
I 
...-. :· .... & . •.:.. .. ""'"" 1 .. u~r.n ---, 

I 
I 
I 
I I~ 
I ~ 

~ 
I ~ 

I 
I 

) 



\ 
: 

; 

·] • ! 
.· 

" ·. ~: 
:' 

;: II 

,. -· 
i·· ·-

~·· . I ·•· 

HEW IJRAUNfEIH TEXAS 
GUADAt.ul•F. 'WA'ff.R TilE~'fWCN'f I•UNT 

CIARIFIF.Jt AND J'IUF.R l'tnT 
ltFCIIAHIC,\1. l'l.AN 

..... ~ ~e ; ... 
·K~;~~_, ___ 1 ~ ~·----------------------------~--------~·-~·-~· ------~-----------~~·1 •• 

:;-~·=--- I 
,,, ; . "i ...... ~ 

·' 



,. 

'. 

. 

I I 
F l===i 

,.... -, l 
.. 

' . If T ·1o 1Uf 
ll; . . . . 

v I lL "'! _j 

v~n ~ 
~ 

~ 
~ I l 

-~ ~ 
~ 

lsLI~ l/ ~ ~ Ill' 1~1~1~11~ ~ r -~ 

- -·1:.1-
-·'--
J~ L_f 

r 

Sflillg!l;A;(. 

-------------------

:.· . 

-:: 
··' 

- ' 

:r 

1-U 

-
; -

:··· . ·. : 

.. <.: 
. . . . . •· . 

. . ~ ... 
. '. 

. . . . . . . 

B MGD 

Hl:'l PR4UHJ'£UI TI:IA."i 
Clo.lPAJl'l'l: '14'JEII Tllf.ATIIOIT l'LAIIT 

C'L,IIIfii."H .AHP ru.TIR liHII 
llflllAHit'~ !ofl.'l'IOH:i 

I :\ lol.illlCM .... ::>:, .. n·~ ..,,, 
I .-.. •. ," ...... ·'•""'•·•• ... _,~ .. " .• :.'!-. --· ·~-: 

..,,..._. 
-~ ,-.. ~ .. ··- ,_ 

I .\ ... IJ4t - . ·-··--

. ·.· 

I 

! 

--s.y:---. 

I I I • I 

~ ~uw~ 
NoNt.ftW I ..... 

·· . 

I"""'"" ,..e:~ ~~;~: 
~~11Hiffl-

( 

.,, 
•'. 

,§I_ 



r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
l 

III. THE WATER TREATMENT PROCESS 

A. WATER QUALITY 

THE QUALITY OF THE WATER IN THE GUADALUPE RIVER IS GENERALLY VERY 

GOOD. MINIMAL TREATMENT WOULD BE REQUIRED FOR THIS WATER; THE ONLY 

REQUIREMENTS WOULD BE TREATMENT FACILITIES TO ALLOW FOR THE REMOVAL 

OF TURBIDITY (SILT AND COLLOIDAL ORGANIC MATERIALS). CONTROL OF 

TASTE AND ODOR. AND DISINFECTION. 

IN GENERAL. THE CHEMICAL QUALITY OF THE GUADALUPE RIVER WATER IS 

VERY SIMILAR TO THE EDWARDS AQUIFER WATER AT THE COMAL SPRINGS. 

BOTH WATERS HAVE A RELATIVELY HIGH HARDNESS. AND THE UTILITIES MAY 

WANT TO CONSIDER CONVERTING TO A SOFTENING PROCESS TO DECREASE THE 

HARDNESS CONTENT OF THE CITY WATER. THE RELATIVE CHEMICAL 

CHARACTERISTICS OF THE TWO WATERS ARE AS FOLLOWS: 

CHEMICAL CONSTITUENT GUADALUPE RIVER COMAL SPRINGS 

IRON (Fe) 0.02-0.03 

CALCIUM (Ca) 40--80 65--80 

MAGNESIUM (Mg) 10--14 15--20 

SODIUM (Na) 3---8 6---8 

POTASSIUM (K) 1---3 0.5- 3 

5 



r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 

CARBONATE (C03) 

BICARBONATE (HC03) 170-280 260-290 

SULFATE (S04) 11--18 20--30 

CHLORIDE (Cl) 6--14 9--14 

TOTAL DISSOLVED SOLIDS 180-290 260-300 

HARDNESS AS CaC03 160-260 240-280 

pH 7.3-7.5 6.8-7.8 

B. PROPOSED TREATMENT FACILITIES 

IT IS PRESENTLY ANTICIPATED THAT THE FIRST PHASE OF THE NBU 

WATER TREATMENT PLANT SHOULD BE SIZED TO ADEQUATELY TREAT 8 MGD OF 

WATER FROM THE GUADALUPE RIVER. FOR STORAGE AND DISTRIBUTION IN THE 

NBU SYSTEM. HOWEVER. DUE TO THE POTENTIAL FOR GROWTH IN NEW 

BRAUNFELS. AND THE PARTICIPATION OF OTHER WATER SUPPLY AND 

DISTRIBUTION ENTITIES. THE COMPONENTS OF THE SYSTEM WILL BE DESIGNED 

TO ACCOMMODATE THOSE NEEDS. THE TREATMENT PROCESS PROPOSED FOR THIS 

PROJECT WOULD BE COMPOSED OF THE FOLLOWING FACILITIES: 

1. RAW WATER INTAKE AND PUMP STATION: FOR PUMPING WATER FROM THE 

GUADALUPE RIVER TO THE SITE OF THE SURFACE WATER TREATMENT 

FACILITIES. 

6 



r 
r 
r 
r 

r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 

a) RAW WATER INTAKE STRUCTURE - TO BE DESIGNED FOR SCREENING 

OF LARGE SOLIDS. SUCH AS TREE LIMBS. ETC •• AND SIZED TO ACCOM­

MODATE A FUTURE MAXIMUM INTAKE CAPACITY OF APPROXIMATELY 20 

MGD. 

b) PUMP STATION FACILITIES - TO BE DESIGNED TO PUMP 8 MGD AT 

PRESENT WITH ONE (1) ADDITIONAL PUMP AS A STAND-BY UNIT: PUMP 

STATION TO BE DESIGNED TO ACCOMMODATE ADDITIONAL PUMPS AND/OR 

LARGER PUMPS. AS NEEDED TO MATCH FUTURE DEMANDS. 

2. PHASE I - WATER TREATMENT UNIT 

TO BE DESIGNED TO TREAT PLUS 8 MGD (5.600 GPM) OF RAW WATER: 

FACILITIES TO BE DESIGNED FOR REMOVAL OF TURBIDITY. ADJUSTMENT 

OF pH. CONTROL OF TASTES AND ODORS. AND DISINFECTION: AND TO 

ACCOMMODATE THE FUTURE CONVERSION TO A LIME OR LIME/SODA 

SOFTENING PROCESS IF AND WHEN DESIRED BY NBU. THE TREATMENT 

WILL INCLUDE: 

a) INLET RAPID MIX BASIN - FOR MIXING CHEMICALS WITH THE WATER 

FOR REMOVAL OF THE SILT AND ORGANIC MATERIALS. 

b) FLOCCULATION BASINS (2 each) - FOR PROVIDING REACTION TIME 

TO BUILD THE SIZE OF THE PARTICLES AND PARTICULATE MATTER FOR 

SUBSEQUENT SETTLING. 

7 



r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 

3. 

c) SETTLING BASINS (2 each) - FOR SETTLING OF THE FLOCCULATED 

PARTICULATE MATTER. 

d) FILTER UNIT (10 Filter Cells) - FOR FILTERING OF ANY RESID­

UAL FINE ORGANIC OR COLLOIDAL-TYPE PARTICULATE MATERIALS. TO 

BE DESIGNED AS DUAL MEDIA (sand and anthracite) FOR HIGH RATE 

FILTERING WITH AIR/WATER GRAVITY BACKWASHING. 

CLEARWELL STORAGE AND HIGH-SERVICE PUMPING FACILITIES 

a) CLEARWELL STORAGE TANK - COVERED GROUND LEVEL STORAGE 

SITUATED TO FILL BY GRAVITY FROM THE TREATMENT UNIT: TO BE 

SIZED FOR 1.5-2.0 MG TOTAL STORAGE CAPACITY (4.5-6.0 HOURS OF 

PLANT PRODUCTION.) 

b) HIGH SERVICE PUMP STATION - TO PUMP FINISHED WATER FOR 

STORAGE AND DISTRIBUTION IN THE EASTERN END OF NEW BRAUNFELS. 

c) LOW SERVICE PUMP STATION - TO TRANSFER FINISHED WATER TO 

THE EXISTING GROUND STORAGE TANKS AT THE WATER PLANT AND WELL 

05 LOCATIONS. FOR SUBSEQUENT PUMPING INTO HIGH SERVICE FOR THE 

CENTRAL AND WEST PORTIONS OF THE CITY. 

8 



r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 

4. BACKWASH DECANT BASIN/SLUDGE THICKENER 

FOR SEPARATING THE FILTERED AND SETTLED MATERIALS FOR THICKE­

NING AND REMOVAL OF WATER FROM THE SLUDGE WITH FACILITIES TO 

RECYCLE THE WATER PORTION BACK TO THE HEAD END OF THE TREAT­

MENT PLANT. 

5. SLUDGE DE-WATERING FACILITIES 

FOR DE-WATERING THE SLUDGE TO CONSISTENCY OF APPROXIMATELY 

12% TO 15% SLUDGE TO BE SUBSEQUENTLY REMOVED TO THE LANDFILL. 

6. CHEMICAL STORAGE AND FEEDING FACILITIES 

FOR FEEDING ALUM AND/OR POLYELECTROLYTE FOR FLOCCULATION. 

AND SODA ASH FOR pH ADJUSTMENT OF THE WATER. CHLORINE FOR 

DISINFECTION. AND HYDROFLUOSILICIC ACID FOR FLUORIDATION. 

7. PLANT ADMINISTRATION. LABORATORY AND CONTROL BUILDING 

TO PROVIDE PLANT ADMINISTRATIVE OFFICES. PLANT CONTROL LABORA­

TORY FACILITIES. AND PRIMARY MOTOR CONTROLS NECESSARY FOR 

PLANT OPERATION. 

9 



r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 

C. INCREMENTAL FACILITY SIZING 

AS PREVIOUSLY DISCUSSED. WE FEEL THAT THE FIRST PHASE WATER TREAT­

MENT FACILITIES SHOULD BE SIZED TO TREAT 8.0 MGD (5.600 GPM). AS 

THIS CAPACITY SHOULD PROVIDE FOR THE PROJECTED BASE DEMAND FOR THE 

YEAR 1995. THE SIZING OF SUBSEQUENT INCREMENTS WOULD DEPEND UPON 

FUTURE PROJECTIONS OF WATER DEMANDS FOR NEW BRAUNFELS. AND FOR ANY 

AND ALL OTHER ENTITIES WHICH MAY PARTICIPATE IN FUTURE ADDITIONS. 

CONSIDERING THE WATER RIGHTS PRESENTLY HELD BY THE NEW BRAUNFELS 

UTILITIES PLUS THE VOLUME OF WATER AVAILABLE THROUGH THE GBRA FROM 

STORAGE AT CANYON RESERVOIR. WE FEEL THAT ULTIMATELY THIS PLANT 

COULD BE REQUIRED TO TREAT AS MUCH AS 20-24 MGD. THUS WE HAVE 

INCLUDED A PRELIMINARY SITE PLAN OF THE PROPOSED PLANT SITE. WHICH 

FOLLOWS. SHOWING THREE (3) INCREMENTALLY SIZED 8.0 MGD TREATMENT 

UNITS. THUS INDICATING THE CAPACITY OF THE SITE TO ACCOMMODATE 

SUCH AN OVERALL PLAN. 

IV. THE COST 

THE NEW BRAUNFELS UTILITIES (NBU). THE CITY OF SAN MARCOS (SM). AND 

THE CRYSTAL CLEAR WATER SUPPLY CORPORATION (CCWSC) WILL FINANCIALLY 

SUPPORT THE PLANNING. DEVELOPMENT. AND CONSTRUCTION COSTS ON A PRO 

RATA BASIS AS ESTABLISHED BY ACTUAL PLANT OUTPUT DESIGNED CAPABILI­

TIES. 

10 



r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
L 

r 
r 
r 
r 
r 
r 
r 

NBU, SM, AND CCWSC WILL EACH CONTRACT FOR PURCHASED WATER WITH THE 

GUADALUPE-BLANCO RIVER AUTHORITY (GBRA) THROUGH LONG-TERM PURCHASE 

COMMITMENTS. NBU WILL MANAGE AND OPERATE THE PLANT WITH ALL PRO-

DUCTION COSTS BEING ASSIGNED TO A UNIFORM PER 1000 GALLON LEVEL ~~ 

EACH NBU. SM AND CCWSC. 

OVERALL PROJECT COST ESTIMATES FOR THE CONSTRUCTION OF AN 8.0 MGD 

SURFACE WATER PLANT FOLLOWS BELOW. THE ESTIMATED COSTS SHOWN INCLUDE 

ITEMIZED COSTS FOR THE VARIOUS PHASES OF CONSTRUCTION REQUIRED TO 

FURNISH THE COMPLETE SYSTEh ~APABLE OF DELIVERING TREATED WATER TO 

THE EXIS!ING DISTRIBUTION SYSTEM AS DISCUSSED HEREIN. SOME OF THE 

COSTS SHOWN REFLECT A SLIGHT INCREASE OVER THE COSTS ESTIMATED IN THE 

PREVIOUS REPORTS, WHICH IS GENERALLY ATTRIBUTABLE TO TWO FACTORS: 

A. SITE REQUIREMENTS - NOW THAT THE PLANT AND INTAKE SITES HAVE 

BEEN LOCATED, A MORE ACCURATE ESTIMATE CAN BE MADE. 

11 



r 
r 
L 

r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 

B. UNIT COMPONENT OVERSIZING - TO ALLOW FOR THE FUTURE INCLUSION 

OF ADDITIONAL FACILITIES. 

ITEM 

RAW WATER INTAKE/PUMP STATION 

RAW WATER PIPING 

WATER TREATMENT FACILITIES 

SLUDGE HANDLING/DEWATERING FACILITY 

CLEARWELL STORAGE & HIGH SERVICE PUMP 

TREATED WATER TRANSMISSION PIPING 

SUB-TOTAL FOR CONSTRUCTION 

CONTINGENCIES (10%) 

ENGINEERING. SURVEYING & INSPECTION (10%) 

LAND AND EASEMENTS 

LEGAL FEES - WATER RIGHTS 

ADMINISTRATION 

ANNUAL DEBT SERVICE (20 YEARS @ 8%) 

(WITHOUT GRANT) 

ANNUAL DEBT SERVICE (20 YEARS @ 8%) 

(WITH GRANT) 

12 

$ 

COST 

500.000 

100.000 

3.5oo.ooo 

700.000 

650.000 

650.000 

$ 6.100.000 

610.000 

610.000 

310.000 

so.ooo 

20.000 

$ 7.7oo.ooo 

$ 779.170 

$ 530.000 



r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 

v. FINANCING 

THE FIRST PHASE COSTS OF PLANNING AND CONSTRUCTION AS DETAILED IN 

SECTION IV WILL BE FINANCED FROM SEVERAL SOURCES AS FOLLOWS: 

NEW BRAUNFELS UTILITIES 

85B REVENUE BONDS 

87C REVENUE BONDS 

WATER RESOURCE DEVELOPMENT 

CENTRAL FACILITIES - WATER 

1989-1990 REVENUES 

EUWD 1/2 GRANT 

TOTAL COST 

$ 316.082 

3.765.819 

8oo.ooo 

100.000 

218.099 

2.5oo.ooo 

$7.700.000 

CRYSTAL CLEAR CAPITAL COST PARTICIPATION IS INCLUDED IN ABOVE FUND 

SOURCES TO PROVIDE THEM 250.000 GPD. 

SAN MARCOS FUNDING WILL BE INCLUDED IN PHASE II OF CONSTRUCTION AND 

SHOULD BE SIMILAR IN REQUIREMENTS OF COSTING. ETC. THEIR DEVELOP­

MENT OF FUNDING SOURCES WILL BE AS DETERMINED IN THE FUTURE. 

ONE HALF OF OUR REQUESTED GRANT OF $5.000.000 IS SHOWN ABOVE FOR 

COMPLETION OF THE FIRST PHASE. 

13 



r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 

VI. WATER PRODUCTION COSTS 

BASED ON INFORMATION OBTAINED FROM NEW BRAUNFELS UTILITIES PERSONNEL. 

THE CURRENT COST ATTRIBUTABLE TO PRODUCTION OF POTABLE WATER FROM THE 

EDWARDS AQUIFER WELLS AVERAGES 19.1 CENTS PER THOUSAND GALLONS. 

OBVIOUSLY THIS COST IS SIGNIFICANTLY LESS THAN THE COST OF PRODUCING 